



**QUALITY CONTROL &
TECHNICAL DATA SHEET**
**0101- Ceramized Mineral Stone
Plaster**

COMPANY	Bekoteks Yapı Sanayi ve Dış Ticaret Ltd. Şti.
MATERIAL	Ceramized Mineral Stone Plaster
QUALITY CERTIFICATE	TS EN İSO 9001: 2008
DATE	10.05.2018
CERTIFICATED NUMBER	3101019
PRODUCTION STANDARD	----

Viscosity	Viscous		
Density	1,78±0,02 g/cm ³		
pH	8-9,5		
Appearance	Milky white after dry becomes transparent (of resin), Various colors as on catalogue (of product)		
Flash Point	Water Based		
Hard Dose	72,60		
Dry	4-6 hour		
Application Thickness (kg/m²)	Thick	Medium	Satin
	4-4.5 kg/m ²	2.5-3 kg/m ²	1.5-2 kg/m ²
(P.V.A)Resin	20%		
Water	5 %		

	VOC, g/L	
	limit	result
According to the test results from university (M.E.T.U.)		
Middle East Technical University	≤ 30	7

TESTED BY
SIGNATURE/ DATE

APPROVED BY
SIGNATURE/ DATE